IN—Y X
PARTS LIST
| SC-8BHC

| SC-8BHC-BT
| SC-8BHC-BTFL

SEIKO SEWING MACHINE CO.,LTD.






B X

CONTENTS

Page
E*ﬁs J:*Es /\\_z _____________________________________________ 11 2
FACE PLATE, ARM COVER, BASE
j_IJ_s J:Eﬁs E*EIZ _____________________________________________ 31 4
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER
SHERBIBIR  ceeeooeeeemoememooeeeeooeeeooeeeeoee 5,6
NEEDLE BAR ROCKING MECHANISM
- 7,8
PRESSER FOOT MECHANISM
ESEYBIE e 9,10
UPPER SHAFT MECHANISM
b\is -F$$s ﬁiﬁ _____________________________________________ 111 12
HOOK, HOOK DRIVING SHAFT, ARM SHAFT (UPRIGHT)
83311 13, 14
BOTTOM FEED MECHANISM
EUMEE e 15,16
FEED REVERSING MECHANISM
FHF RIFBIR oo 17,18
THREAD GUIDE, THREAD TENSION
PFAR e 19, 20
TENSION BRACKET
e 1L 21, 22
THREAD TRIMMER MECHANISM
DAV IIBR e 23, 24
QUICK BACK
Y-~ 25, 26
WORK CLAMP LIFTER MECHANISM
RILMA—=R 27, 28
BELT GUARD
FBE 1 e 29, 30
ACCESSORIES 1
B 2 e 31, 32

ACCESSORIES 2




E*E\ J:*Es /{'—'X
FACE PLATE, ARM COVER, BASE

35




ER. £tk A—X
FACE PLATE, ARM COVER,BASE

-
L
= ol "
No, | FPERES o SI'_; 3 fE% a4 DESCRIPTION
PARTS NO. |5 | &|&| QTY
[coll ol leo)

1 15035 * [ x| * 1 |@EHk FACE PLATE
2 15036 * | x| * 1 | EREE FACE PLATE CONNECTION
3 15037 x[x[x[ 1 |ERIEH FACE PLATE SPRING
4 15038 x| x| x| 1 |EHRITL FACE PLATE RUBBER
5 15039 * | k| % 6 |EIREFLE SCREW 1/8X44 L=35
6 17094 x| x[x[ 1 [oyosg— CYLINDER
7 10551 * | k| % 1 | XFEHZ OIL GUARD
8 10650 x[x[x[ 1 | XRFHZL SCREW 3.4X36 L=6
9 17003 x| x| x| 1 |E# ARM TOP COVER
10 15004 R 1 |ER—buFDT ARM TOP COVER GASKET
11 17110 x| x| x| 1 |XKFH/A— T/T LEVER COVER
12 6031-02 [ * [ x| * 1 | RKfFEHN—IE SCREW 11/64X40 L=9
13 15061 * | x| % 1 |[fGmiERrE > OIL REGULATOR PIN
14 15057 x| k(x| 1 |FRHERASYIL OIL REGULATOR DIAL
15 8009 * | x| % 1 |[#GHERR S /)L LE SCREW 15/64X28 L=7.5
16 15059 x| x| 1 |$AHEEBRRTUDY SPRING FOR 15058
17 15058 K| % | * 1 |55 HE B e OIL REGULATOR SHAFT
18 11007 x| k| % 1 [H=ERER OIL LEVEL INDICATOR
19 15007 x| x| x| 7 |LE#RL SCRELW 9/64X40 L=10
20 15038 x| x| x| 1 | EHlRITLEE ARM TOP COVER RUBBER
21 11006 * | % | % 1 | Btk TOP ARM THREAD GUIDE
22 13076-02 | * | x| * 1 | EiRR#EFVE NUT (SILVER) 7/32X32
23 15086 *| x| x| 1 AP AR OIL VIBRATOR
24 15007 x| x| x| 1 AR/ ARL SCREW 9/64X40 L=10
25 11142 * (x| 1 [HAESHRART Y — WASHER
26 10597 x| x| x| 1 HFESRSEYL SCREW 1/8X40 L=3.3
27 11004 * | % | * 1 |HmEAERESEY OIL VIBRATOR WEIGHT
28 13755 [k | x| 1 | EERRIAZILEGM/NAT OIL PIPE
29 13754C [ *|[*|*| 1 |[EZ—)IFa—T-hr 4 OIL TUBE AND OIL WICK COMPLETE
30 30022 * | x| % 1 9327 OIL TUBE CLAMP
31 15087 * | % | * 1 |EZ—Lisa T8z OIL TUBE LETAINER
32 6333 x| x| x| 1 |Ez—)L4THzIE SCREW 9/64X40 L=6.5
33 17647 x| x|x| 1 |R—x MACHINE BASE
34 17037 x| k| % 1 kg (FTEH) OIL PAN
35 13004 x| x| x| 1 |IRFG6YN) (TEM) BED HINGE
36 37100 x[ x| x| 6 [HEFEILGOEYIN) (TEMS) SCREW M6X1 L=10
37 13006 * | x| * 1 |8 ((TE&) BED CLAMP
38 19403 x| % | * 1 |81 FE&M) HINGE SCREW 1/4X28
39 13388-A | * | x| * 1 |4R)LRM6x1) (FE &) BED CLAMP SCREW M6XT1
40 13008 x[x[x[ 1 [#KRILEDYIr— ((FEM) WASHER
41 30046 * | x| * 1 | 7—RERIE SCREW M4X0.7 L=4
42 13096 x| x|[x| 4 |(mM/pMal ((TES) SCREW 5/16X18 L=75
42 13096-N | * | x| x| 4 [(M/haCrvk FTESR) NUT 5/16X18
42 13096-W | *|[*|*| 4 |mM/phralIovivy— ((TESH) WASHER
43 20172 x| x|[x| 3 [RyFaLie BED RUBBER




T—)—, L#. X#
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




J—1)—. k8. XFF

PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

-
L
O e o == "
No, | FPERES o SI'_; 3 fE% a4 DESCRIPTION
PARTSNO. | K| & |5 QTY
[coll ol leo)

1 17010C [ * [ * [ * 1 |[XFGR) # T/TAKE-UP LEVER COMP.
1-1 17010 x| x| x| 1 |XF THREAD TAKE-UP LEVER
1-2 | 15013 x[x[x[ 1 [XKFEY T/T/LEVER HINGED STUD
1-3 10523 * | x| % 1 |#EISIEY N/BAR CONN. CRANK STUD
1-4 10529 * | k| * 1 | XEfaE T/T/LEVER DRIVING STUD
1-5 | 10528 x| x[x[ 1 [$tEHISUY NEEDLE BAR CONN. CRANK
2 11042 x| k| * 1 | RFEE S 6X6 OIL WICK 6X6 L=80
3 10524 * | % | * 1 | XFEVIE SCREW 6.75X24 L=6.5
4 10728 x| x| x| 1 |RFEEEMHLE 6X6 OIL WICK 6X6
5 19414 x[x|[x[ 1 [95o09F—2avhi CRANK MOTION CAM
6 19415 * | x| % 1 |HLIE (A SCREW 1/4X28
7 19416 x| x[*x| 1 [HLL®B) SCREW 1/4X28 L=14
8 19417 x[ x| x| 1 [8HEISUIEVILE (A) SCREW 1/4X28 L=6.5
9 19418 x| % | * 1 |85 09E IR (B) SCREW 1/4X28 L=45
10 10726 x[ x| x| 1 ([8EISUIEVHMIL 6X6 OIL WICK 6X6 L=30
11 15038 x[x|[x[ 1 |(#EISUHIEDHE FACE PLATE RUBBER
12 19504 *| x| *x| 1 | LEHRE SCREW PLUG
13 15033 IEIE:; 1| EEHE 12X12 OIL WICK 12X12
14 17132 * | % | % 1 a0 ARM SHAFT
15 10563 IEIE: 1 | EEHETAZIL TS v— WASHER
16 70007 * | k| * 1 | LEERETAZIL A/SHAFT BUSHING(FRONT)
17 13058 *|x|-| 1 |EEBETA%ILIE SCREW 6.75X24 L=32
17 10522 - x| 1 [EEHEIASIILIE SCREW 6.75X24 L=14
18 10725 [ x| x| 2 |LEFIAZILTIILE OIL FELT
19 18008 *| x| x| 1 | LEHRRARIL A/SHAFT BUSHING(MIDLE)
20 10571 x| x| x| 1 | LEhPEARILIE SCREW 6.75X24 L=20
21 10725 IEIE: 1 |EEPEAZILTIILE OIL FELT
22 19506 x| x| x| 1 |Lk#EhHS— ARM SHAFT COLLAR
23 23637 *|x|*| 2 |LkEHS—IE SCREW 1/4X28 L=7.5
24 10571 * [ x| * 1 |LEEEARILIE SCREW 6.75X24 L=20
25 13081 IEIE:; 1 | EEEAFILDIILE OIL FELT
26 19505 *| x| x| 1 |F—)—#LAL ARM SHAFT SCREW
27 17015C [ * | *| x| 1 |F¥v—h/\—(L) # GEAR COVER(UPPER) COMP.
28 17308C | *|*|[*| 1 |r@m¥v— 4 A/SHAFT GEAR W/SCREWS
28-2 | 17018A | x|[*|*| 1 |LEBERFy—I1L(A) SCREW 1/4X40 L=8
28-3| 17019A | *|*|x*| 1 |E#EHFVvY—1EB) SCREW 1/4X40 L=7
29 17307 * | % | * 1 | LEZEARIL A/SHAFT BUSHING (REAR)
30 17440 *| x| x| 1 |FT—1—(#) BALANCE WHEEL COMPLETE
31 61043 x| x| x| 1 |F—1)— BALANCE WHEEL
32 28043 * | % | * 1 |[T—U—ERHRL POSITION SCREW M6X1 L=10
33 17098 x| x| x| 1 |F—1—1tHl SET SCREW M6X1 L=8
34 10847-C |[*|[*|*| 1 [F—y—1yo4 PULLEY RING
35 10566 1EIE 1 |[F—=U—=I)r5 1 SET SCREW 1/4X32 L=55
36 17440-03 | % | * | *| 1 [24325>—)L TIMING LABEL
37 17440-01 | * | x| x| 1 |F—)—Twia PULLEY BUSH
38 17440-02 | x| x| x| 1 |F—)—hH>5— PULLEY COLLAR
39 11012 * | x| x| 1 |HFAETHELS 6X6 OIL WICK 6X6
40 15034 x| k| * 1 hEREmh/ AT VINYL PIPE
41 10729 K| % | * 1 | EEHETARILES OIL WICK 6X6 L=45




s EREENR R
NEEDLE BAR ROCKING MECHANISM




StHETEENRE fR
NEEDLE BAR ROCKING MECHANISM

HmES

Bk

-
L
==
No. o Sl'_; 3 LEZ DESCRIPTION
PARTS NO. | & | 5| &| QTY
0| oo| oo
1 15110-A [ * [ *[ * 1 |#tELE N/BAR ROCK FRAME
2 11875 * | x| * 1 |#tELEEY PIN FOR ROCK FRAME
3 11042 x| x| x| 1 |#ELEEVHE  6X6 OIL WICK 6X6 L=80
4 10525 *| x| x| 1 |#HELTEEVIE SCREW 6.75X24 L=9
5 15031 x| x| % 1 |[#tELEHS 6X6 OILING WICK 6X6
6 10560 x| x|[x[ 1 |[45—1 POSITION BRACKET
7 10561 x| x[x| 1 [45—)1t SCREW 11/64X32 L=6.5
8 16703 * | x| % 1 | NEEDLE BAR
9 15089 x| x| % 1 |EHERE N/BAR THREAD GUIDE
10 B140553 | * ||| 1 |8tk SCREW 1/8X40 L=4.5
11 NO118 x| x| x| 1 |& DPX17 (#18) NEEDLE DPX17 (#18)
12 19426 * | % | * 1 |#tiEiEE NEEDLE BAR CONN.STUD
13 13365 * | k| * 1 |EHEfEERHNRl PINCH SCREW M4X0.7 L=9
14 10726 * | x| % 1 |EHEEEES OIL WICK 6X6 L=30
15 17048 x| x| x| 1 |EBYUE UPPER FEED SHAFT ASSEMBLY
18 11876C x| k| * 1 | E#EYEFEE L 4 SLIDE BLOCK COMPLETE
19 10581 IR 1 | EFEYEFEE HRLLE SCREW 7/32X32 L=7
20 17049 IR 1 &R FEED ROCK SHAFT CRANK
21 10519 * | x| * 1 &R PINCH SCREW 6.75X24 L=17.5
22 17050 x| x| x| 1 [EKEOouKR CONNECTION ROD
23 17047 x| x| x| 1 |EBEEDHRC FEED CONN. STUD SCREW
24 17095 x| x| x| 1 |EEEE QLI “E” RING




HZ B R
PRESSER FOOT MECHANISM




Rz E%R
PRESSER FOOT MECHANISM

-
L
O s o o -
No, | EPERES o ﬁ E'; fE% R4 DESCRIPTION
PARTS NO. | F || 5| aTY
cO|oo| oo

1 10543 x[ x| 1 [EWE P/BAR POSITION GUIDE
2 10538 x| x| x| 1 |HREBEBLEARIL P/BAR BUSHING (UPPER)
3 10761 x[ x| x| 2 [HAFEALL SCREW 6.75X24 L=11
4 10540 x| x| x| 1 |#ziE PRESSER BAR
5 10541 x| x| x| 1 |[HZEER POSITION GUIDE BRACKET
6 10662 I EIE 1 [RAEEAFHDORL PINCH SCREW 5/32X40 L=6.5
7 18479 x| x| x| 1 [#HziEfE P/BAR LIFTING BRACKET
8 19518 x[x| x| 1 [BIBREEHEORL PINCH SCREW 11/64X40 L=14
9 10546-A | * | * | * 1 |BABEESTR TENSION RELEASE SLIDE
10 10547 x| x[ x| 1 |[HIBEEITTHRIER TENSION RELEASE SPRING
11 10548 * | x| * 1 | REERLE BRACKET GUIDE SCREW
12 13360 * | k| % 1 |RzBEE)VT P/BAR SPRING BRACKET
13 13365 x| x| x| 1 |[HRBEIFUVTHEHRL PINCH SCREW M4X0.7 L=9
14 10659 x[ x| *| 1 [#REFLN— P/BAR LIFTING LEVER
15 10660 x[x|*x| 1 [LAA—E Rl LIFTING LEVER SCREW
16 10539-A [ *|*[*| 1 ||zETFTrA2L BUSHING
17 10761 * | k| % 1 [HAETAZILL SET SCREW 6.75X24 L=11
18 10749 1K 1 [SMERZE(H—FHR) FINGER GUARD SET SCREW
19 17083-B1 | * | x| x| 1 |48z OUTER PRESSER FOOT
20 10705 x| x| 1 [BRZHERKRIER PRESER BAR FLAT SPRING
21 10706 x| x| x| 1 | KiklEHZHRL SPRING SUPPORT SCREW
22 11387 x[x| x| 1 [BlE LIFTING LEVER SPRING
23 10712 x[x|*x| 1 (Bt HINGE SCREW 6.75X24 L=6.9
24 11156 x| x| x| 1 | K#REHREAEHRLC REGULATING SCREW
25-1 | 13056-A |*|x|-| 1 |8 FOOT LIFTING LEVER
25-2 | 10710 -[-1%| 1 [B FOOT LIFTING LEVER
26 13057 x|[x|[-| 1 |B2 LIFTING LEVER STOP
27 10636 x[x|-| 2 [B2+uk NUT 6.75X24
28 13058 x[x|-| 1 [B=ZHl SCREW 6.75X24 L=32
29 11154 -[-1*| 1 Bt L/LEVER SPRING SCREW 6.75X24
30 19470 x| x|x| 1 |24 H—H—F FINGER GUARD
31 10677 * | x| 1 |9MRZIED Y v— WASHER




XYk
UPPER SHAFT MECHANISM

17




LEYE R
UPPER SHAFT MECHANISM

No.

HRES

Bk

™
==
o fl'; E e DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo
1 17100 * | x| % 1 [z ETAHL LIFTING ECCENTRIC BODY
2 10566 *[x|*| 2 [hIEZX ETAHLL SCREW 1/4X32 L=5.5
4 10772C | *|*|*| 1 |Lb@E&Eovr M@ L/E/CONECTION W/BEARIG
4-2 | 10773 x[x|*x| 1 |[Z—=FIRF7YLS NEEDLE BEARING
5 10776 * | % | % 1 |EEKOYREgEF Y WING NUT
6 10774 * | % | % 1 | EEROYR/NAT ECCENTRIC CONN. COLLAR
7 19419 x| % | x| 1 | ETFHALEZESILY L/E/CONNECTING CRANK
8 19420 ¥ x| x| 1 | ETHLEHKFILHERL PINCH SCREW 1/4X28 L=16
9 10775 * | k| * 1 | EEENyRERL ECCENTRIC CONN. SCREW
10 12136 x[ x| x| 1 |[EEHKOYRFERLCT Y v— WASHER
11 19425 x| x| 1 |kEEH LIFTING ROCK SHAFT
12 10514 [ x| | 2 [|[HEEAZIL L/ROCK SHAFT BUSHING
13 19516 * | % | % 1 |[#EEE Rtk NUT
14 16709 * | x| % 1 [#EEE R SCREW
15 10728 x| x| 1 [EEE RQUHRS OIL WICK FOR STUD 6X6
16 10558C * | k| % 1 KOFtyk 3a4 LIFTING ROCK SHAFT CMP
16-1| 10557 x| k| % 1 [KOFEHE(K) L/BELL CRANK LINK
16.-2| 10558 x| x|x| 1 [KO=F LIFTING BELL CRANK
16-3 | 10556 * | x| % 1 [KDFEFC) PRESSER BAR CONN. LINK
17 17610 x| x| x| 1 |hiEzHE V/PRESSER FOOT BAR
18 18480 x| x[*x| 1 [KoO=FiE SCREW 11/64X40 L=8
19 15117 x| x[x[ 1 [RN LR V/PRESSER BAR GUIDE
20 8100 *[x|*x| 2 [#RhiEtRiERC SCREW 9/64X40 L=6.5
21 15118 x[x[x[ 1 [{RhiAE V/P/BAR SLIDE BLOCK
22 15060 *| x| % 1 |z HEFELRL SCREW 5/16X24 L=16
23 10553-A [ *|*|[*| 1 |[hEZRT)U5# V/PRESER BAR EXTENSION
24 17042 x| x| x| 1 |REZRTYLY V/PRESSER BAR SPRING
25 17392 x[ x| x| 1 |hiFz V/PRESSER FOOT
26 17111 * | x| % 1 |z 1ERLC SCREW 5/32X40 L=6
27 11879 x| x|[*x| 1 [REZETHS— L/ECCENTRIC COLLAR
28 10573 ¥ x[*x| 2 |[hBZETHAS—LE SCREW 7/32X32 L=11

_10_




ME, T, L5
HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)

K




AE. T, L5

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

No. | HimBES

Bk

™
==
o fl'; E ELES DESCRIPTION
PARTS NO. | % | 5| &| QTY
0| oo| oo
1 17026 x| x| x| 2 |EHARILTIILE OILING FELT
2 10761 * | % | * 1 |3iEh EAZ)LIE SET SCREW 6.75X24 L=11
3 10571 x| x| 2 |[MLEATARILIL/TE#EAZILIE [SET SCREW 6.75X24 L=20
4 17026 * | x| % 1 | FTE#EA2ILTIILE OILING FELT
5 17031 x| x|x| 1 |T#h>5— H/DRIVING SHAFT COLLAR
6 7018 ¥ | x| x| 2 |TEHAS—L SCREW  11/64X40 L=2.3
7 17009 * | % | * 1 [RyREh/NN— BED REAR COVER
8 8100 x| x| x| 2 |NykfgH/N—1E SCREW 9/64X40 L=6.5
9 17033 x|x|x| 1 |hE # HOOK & BOBIN CASE BASE
9-1 17036 x|x|x| 2 |HhFEL HOOK SET SCREW
10 17318C | * | * | * 1 |hFEGCREVS—XGH)  # ROTATING HOOK COMPLETE
11 17318 x| x| x| 1 |FREHZ—RER) BOBBIN CASE COMPLETE
11-1] 17319 * | % | * 1 |ZERBHIEIEA ANTI-SPIN SPRING
12 17320 x| x| x| 1 |RE> BOBBIN
13 17310C | *|*|*| 1 [Z#¥v—(Lt) #8 GEAR (UPPER) W/SCREWS
13-2 [ 17022 *x[*| x| 1 [AERFVY—(L)LE SCREW 1/4X40 L=5
14 17311 1EIE 1 |ALEEAZIL A/SHAFT BUSHING(UPPER)
15 17309 x| x| x| 1 |3LEH ARM SHAFT (UPRIGHT)
16 17312 *| x| x| 1 |ZEETARIL A/SHAFT BUSHING(LOWER)
17 17313C [ * | *| x| 1 |srgw¥v—(F) # GEAR (LOWER) W/SCREWS
17-2 | 17022 *| x| x| 2 |LEHFVY—(TF)LE SCREW 1/4X40 L=5
18 17326C | *|[*| x| 1 |TFT#¥v— # H/SHAFT GEAR W/SCREWS
18-2 [ 17022 x| x| 2 [TFE¥Fy—ik SCREW 1/4X40 L=5
19 17327 * | % | * 1 |TEEARIL H/SHAFT BUSHING (REAR)
20 17324 x| x| x| 1 | TEH HOOK DRIVING SHAFT
21 11426 x| x| x| 1 |ib#H STOP RING
22 30750 x| x| x| 1 |#EHAUKR CABLE BINDER

_12_




TEYER
BOTTOM FEED MECHANISM




TEYER
BOTTOM FEED MECHANISM

—

L
No. | HB&ES m|o| @
o. abonE & o (5 Ql) 4 DESCRIPTION

PARTSNO.| & | & |&| QTY
o0 | O | ©

1 17383 ® | * [ % 1 |EHRHER) NEEDLE PLATE
2 6031-01 | * | *|*| 2 |[&t#kit SCREW 11/64X40 L=9
3 17339 x| % | *x 1 |#tR2ZE N/P. SUPPORTING PLATE
4 17093-01 | * [ x| x| 4 |8t L SCREW 9/64X40 L=6.5
5 17340 * | | % 1 |EEArAx STATIONARY KNIFE
6 17338 x| * | % 1 |BFEARL SCREW 2.6X0.45 L=3.7
7 17400 * [ x| x| 1 |FEYSEHEA) FEED DOG
8 17076 x| *[ x| 2 [|EYsELE SCREW 1/8X44 L=4
9 17069 x| % | * 1 |ZYBEs FEED ARM BASE
10 17104 x| *x x| 2 |FEYBESL SCREW 11/64X40 L=6
11 17068 x| % | * 1 |Zyse FEED ROCK SHAFT BASE
12 17078-A | * | * | % 1 EYRCERZ B BINDER PLATE WITH PIN
13 17071 * | x|k 1 [EYBERTILT SPRING
14 17070 * [ k| x 1 |[REYBE Ty v— WASHER
15 17064 * [ | % 1 [EYEEELAL SCREW 9/64X40 L=7
16 17072 x| | * 1 [FEYBE>HC HINGE SCREW
17 17332-A | * | * | * 1 |y FEED SHAFT
18 17330 x| * | % 1 [REYEHTY— FEED SHAFT WASHER
19 8040 * [ k| * 1 EYERT Y v—IE SCREW 9/64X40 L=8
20 17333 x| x| x| 1 |FEUEHST— FEED SHAFT COLLAR
21 12421 x| x| % 2 |EVEAHT—Lb SCREW 11/64X32 L=4
22 17067 | x| * 1 [EYESE FEED FORK SLIDE BLOCK
23 17334 K| x| % 1 | REYVESE FEED FORK
24 17066 * | x| % 1 [FEVESSEL SCREW M8X1.25 L=10
25 17045 * | x| % 1 [FEYERAT FEED FORK CONNECTION
26 17046 * | x| % 2 |EYEFEALTRIEB) SCREW M6X1 L=10
27 17098 ¥ [ x| x| 2 |EUEFEATRIA) SCREW M6X1 L=8
28 17051 K x| * 1 |EHEESE FEED SHAFT BELL CRANK
29 17331 * | x| ok 1 [FEYVEHKAHTRE AL FEED CONN. STUD SCREW
30 17095 AR 2 |Evtalikig “E” RING
31 17047 * | k| * 1 [FEYEKAHRE AL FEED CONN. STUD SCREW

_14_




& LA
FEED REVERSING MECHANISM

24




WIS

FEED REVERSING MECHANISM

-

L
No. | BRES | |b|n| E%
o. abonE & o C|) (5 4 DESCRIPTION

PARTS NO. | % | 5| &| QTY
0| oo| oo

1 17054 * | k| * 1 |REYREEE FEED REGULATING BASE
2 17058 x| -|- 1 [%EYBEER STITCH LENGTH PLATE
2 17058-B | - | * | * 1 |EYEER STITCH LENGTH PLATE
3 17093-01 | * | * | x| 2 [EYBEKRL SCREW 9/64X40 L=6.5
4 50174 x[x[x[ 2 |F—/I—E> (4X20L) TAPER PIN (4 X 20)
5 12361 x| x|x| 4 [FEYUFRELEE SCREW 13/64X32 L=14
6 8009 * [ k| % 1 |[FVREEIZEFEE L SCREW 15/64X28 L=7.5
7 17060 * | k| % 1 |ZEEVHELBL SCREW 1/4X24 L=11
8 17005 x| x| x| 1 |7—LiEH/— ARM SIDE COVER
9 8100 x| x|x| 2 [7Z—LiEH/N—IE SCREW 9/64X40 L=6.5
10 17103 x| x| x| 1 [EYFS FEED REGULATOR
11 17055 x| x[x| 1 [FYFRESZEEY SUPPORT STUD
12 17057 * | k| * 1 EYERET Ty v— WASHER
13 17053 x| x| x| 1 |[FEYFASHFHEORL SCREW M5X0.8 L=21
14 4019 x| x|x| 1 |LAA—F ili SCREW M5X0.8 L=12
15 4135 x[x|*x| 1 [RT)oFTZHREFVE NUT M5X0.8
16 17059 x| x| 1 [RTULFTZHRL SCREW FOR SPRING
17 17061 x|x|[*x| 1 [LAA—E Rl FEED REGULATING LEVER
18 13417 R 1 pEYREE/ AT FEED ADJUSTING PIPE
19 13416 * | x| % 1 |EYHRAEO—Lyk KNURLING TOOL
20 8158 x| x| x| 1 |L/ANA—FR—)L3.17) FEED REGULATOR BALL
21 8157 * | x| 1 |LIN—=RTYoY FEED REGULATOR SPRING
22 18027 *| x| x| 1 |EYRESL/N— REVERSE FEED LEVER
23 18028 x| x[x| 2 [L/A—Frdll SCREW M5X0.8 L=5
24 17043 x| x| x| 1 |ZXOwR FEED FORKED CONNECTION
25 8105 X[ ok | ok 1 —xXayrRE RLCFHvk NUT 9/32X28
26 17207 x| x| x| 1 |AHRYVH FEED FORK CONN. LINK
27 10723 x| x| x| 1 |2I)LMBEZ OIL FELT STOPPER
28 10766 x| x| x| 2 |EYALL SCREW  1/4X32 L=7
29 17102C | * | * | * 1 [EYHLZXY>Y #8 ECENTRIC & COLLAR COMP
29-1 | 17102 x| x| x| 1 EYHL ECCENTRIC BODY
29-2 | 17040 x| x| x| 1 |ZXYH FEED FORK COLLAR
30 18014 x| x| x| 1 |ZXAYFEVRL FEED FORK STUD SCREW
31 17041 x| x| x| 1 |ZT)Lk OILLING FELT
32 10806 x| -] - 1 [REYRESHRTIVT REVERSE LEVER SPRING
33 17209 *|-|-| 1 [ZEYURASFE L STUD SCREW
34 8105 x| -] - 1 | REYRESE LT vk NUT 9/32X28

_16_




KT REAFER
THREAD GUIDE, THREAD TENSION




REMNT. R TR

THREAD GUIDE, THREAD TENSION

No.

HRES

Bk

™
==
o fl'; 3 e DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo
1 10682 x[x[x[ 1 [@EHRENE) THREAD GUIDE (UPPER)
2 11160 * | % | * 1 |ERENT) THREAD GUIDE (MIDDLE)
3 10759-A | * | x| * 1 |ERECE) THREAD GUIDE (LOWER)
4 10685 x| x| x| 3 |EHRELE SCREW 3.4X36 L=6.5
5 10760 x| x| x| 1 |ERETIILE FELT FOR THREAD GUIDE
6 30006 x[x[x[ 1 |[RDPIHYLIAF TENSION SOLENOID (24V)
7 30007 * [ x| % 1 |RBBEDYL/ARIFY SOLENOID PACKING
8 30008 * | % | * 1 |RDEDHT— TENSION RELEASE COLLAR
9 10630 x[x[x[ 2 |RPHHHAS—IE SCREW1/8X40 L=5
10 30009 x| x| x| 1 |RPBIHHST—RTIUY COLLAR SPRING
11 30020 * | k| ok 2 |EFERV—T SOLDERLESS SLEEVE
12 30021 *| x| x| 2 |#FFL—T INSULATION TUBE
13 17369 *| k| * 1 |5—JILCH) CABLE
14 30022 x| x| x| 3 |7r—TILIUS52F(3N) CABLE CLAMP
15 8040 x[x|*x| 2 (95071 SCREW 9/64X40 L=8
16 30025 x| x| x| 2 |90 TITviv— CABLE CLAMP WASHER
17 4137 * | k[ * 1 |95 F vk NUT 4X0.7
18 4124 x| x[x| 1 [452T1k SCREW 4X0.7 L=10.8

_18_




HF R
TENSION BRACKET




TR
TENSION BRACKET

—

L
No. | BRES | |b|n| E%
o. abonE & o C|) QIJ 4 DESCRIPTION

PARTS NO. | F| 5| &| QTY
0| oo| oo

1 17377C | * | * [ * 1 [FAFR ($R) TENSION BRACKET COMP.
2 10793 * | x| % 1 |[RDIDEEY RELEASE PLUNGER
3 19531 x| x| x| 2 |ZAFD TENSION DISC
4 19532 x| x|[x| 1 |H—D TENSION SPRING WASHER
5 10693 * | x| % 1 |iB&EERTIVT 12 TENSION DISC SPRING 1.2
6 28206 x[*x|*x| 1 [A—LykRbysi— T/THUMB NUT STOPPER
7 37279 x| x| x| 1 |A—LvkFvbk TENSION THUMB NUT
8 30010 * | x| % 1 | BEDIR TENSION RELEASE LEVER
9 10679 x| x| 2 |[RPI2OWREAL SCREW 3.4X36 L=25
10 10720 K| % | * 1 |[RBBDEU(R) RELEASE LEVER ROD
11 38014 x| x| x| 1 |FE—FAFHRET T/STUD THREAD GUIDE
12 20223 x| x| x| 1 |E—AFE THREAD TENSION STUD
13 20224 x| x| x| 2 |FE—HAFOD TENSION DISC
14 20226-01 | x| x| x| 1 |E—FF/\RED) TENSION SPRING (0.4)
15 20225 x| x| x| 1 |FE—A—LybFuk TENSION THUMB NUT
16 10652 x| x| 1 |E—FFFEFTVE NUT 11/64X40
17 35727 x| x| x| 1 | KRKREHT THREAD GUIDE (LARGE)
18 15055 * (x| 1 [FAFRL SCREW 11/64X32 L=9
19 30014 * | k| * 1 |[AFRESE TENSION BRACKET WASHER
20 15007 * | % | * 1 |FAFRESLE SCRELW 9/64X40 L=10
21 19512 * | k| * 1 |RFAFEGE TENSION SCREW STUD
22 15007 x[x x| 1 [REAFHEGEL SCRELW 9/64X40 L=10
23 4221 x| *| 1 [RSEZ OIL WICK RETAINER
24 10689 * | x| % 1 |R3IRTIY THREAD TAKE-UP SPRING
25 10694 x|x|x| 1 |Z=m THREAD CONTROLLER DISC
26 10695 x| x|x| 1 |[ZEM1EGE) SCREW 2.3X80 L=6.5
27 19534 x| x| x| 1 |A—LvkFvbk NUT 7/32X32
28 10690 *| x| 1 [RTYH5= TAKE-UP SPRING STOP
29 10650 x| x|x| 1 |RTYH =1k SCREW 3.4X36 L=6

_20_




RUIYER
THREAD TRIMMER MECHANISM




KUY B
THREAD TRIMMER MECHANISM

—

[F
No. | BEEE | |@|b| @k
o EEEE LGS 24 DESCRIPTION

PARTS NO. | L& &| QTY
0|0 |

1 17348 x| | * T | XXEELE KNIFE SHAFT BASE
2 31021 x| *|*%| 2 |AREETHIE SCREW 6X1 L=16
3 17349 | % | * 1 |AREA MOVING KNIFE SHAFT
4 17344 * | % | * 1 |BREIAR Ay N— MOVING KNIFE STOPPER
5 8040 *| k| k| 2 |BREJARRbwsA—IE SCREW 9/64X40 L=8
6 17354 *| % | * 1 |SOLEIRRIULY SOLENOID SPRING
7 17350 K| x| * 1 | ARGV KNIFE CRANK
8 17353 IEIE: I VAVESZs2 PACKING
9 6031-01 | * [ * | * 1 |hLEsIE SCREW 11/64X40 L=9
10 8145-02 | | x| * 1 |HLE CAM ROLLER
11 17351 K| x| * 1 |hLES CAM ROLLER SHAFT
12 11947 | x| % 1 | AREAAHT— KNIFE SHAFT COLLAR
13 10566 | x| * 1 | AREAHS—IE SCREW 1/4X32 L=5.5
14 10639 *| % | * 1 | AREAAS—1E SCREW 1/4X32 L=8
15 17352 K| % | % 1 | AR5V KNIFE CRANK GUIDE
16 4134 | x| % 1 | ARIZUU%AMyA—1ERL SCREW 5X0.8 L=13
17 4135 * | x| * 1 ARSI ZRAMyN\—1EF Yk NUT 5X0.8
18 18065 *| % | * 1 | ARISVOZmERL PINCH SCREW 5X0.8 L=14
19 50137 [ x| % 1 | ARSI ZEE L HINGE SCREW 3/16X28 L=21
20 35104 1EIE] 1 | ARISUOZRERL TV NUT 3/16X28
21 17363 | x| * 1 | AREERE KNIFE SHAFT CONNECTION
22 18065 *| % | * 1 | AREESEERL PINCH SCREW 5X0.8 L=14
23 17364 * | % | % 1 |BRRITIYT KNIFE SHAFT SPRING
24 17365 * | k| ok 1 |BRRITUTH4al STUD SCREW
25 17366 * | x| * 1 |BRENARESRE MOVING KNIFE CONECTION
26 13076-01 | * | * | * 1 | AREERFE ALYk NUT 7/32X32
27 18343 1EIE: 1 | ARERERBE L STUD SCREW
28 31094 * | % | *x 1 ARENEREE VAl 1k iR “E” RING
29 4839 * | k| * 1 |BRENARBHZHFEE D ILER “E” RING
30 17368 x| k| * 1 |BRENAREHIZHEEY PIN FOR 17367
31 17367 K| % | % 1 |ERBHAREM=DE KNIFE SHAFT BELL CRANK
32 10532 * | k| ok 1 |BREIARERZHF 1l PINCH SCREW 5/32X40 L=9
33 2067 * | k| * 1 |BRENAREHIZHFEE T IE SCREW 11/64X40 L=6
34 17343 * | x| % 1 |BRENARSZ2EH MOVING KNIFE GUIDE
35 17346 K| % | % 1 |EREHAR MOVING KNIFE
36 17342 *| k| x| 2 |EREJARIE SCREW 3X05 L=4
37 17345 * | x| * 1 |BREIAR = KNIFE SUPPORT
38 17342 *| k| x| 2 |EREJARZZIE SCREW 3X05 L=4
39 17347 * | % | % 1 | ARBL KNIFE CAM
40 140409 *|x|x| 2 [ARALIE SCREW 1/4X28 L=9.4
41 17314 K| x| % 1 |SEHERR A/SHAFT(UPRIGHT) GUIDE
42 12418 * k| k| 2 |IEAEARL SCREW 13/64X32 L=9
43 17358 * | x| * 1 (U Z R KNIFE SWITCH PLATE
44 31088 * | % | * 1 |UHRZRE AL HINGE SCREW 1/4X32 L=5
45 17359 * | k| * 1 |UHBRAREV L STUD SCREW FOR 17358
46 8105 * | x| % 1 PR RE R LTV NUT 9/32X28
47 30124 *|x|x| 2 [TIUTOY—EVILEH “E” RING FOR 30105
48 30105 * | % | * 1 |75y —EY PIN FOR SOLENOID
49 30102 * | % | * 1 |Fa2—75S0L(24V) KNIFE SOLENOID (24V)
50 17357 *| % | * 1 |SOLEE#KR SOLENOID PLATE
51 30122 *|*x|*x| 4 [soLit SCREW 3X0.5 L=6
52 6031-01 |[*|*|*| 3 |SOLEE#RI SCREW 11/64X40 L=9
53 30020 || x| 2 |EBRY—T SOLDERLESS SLEEVE
54 30021 *| k| x| 2 |#EBFa—D INSULATION TUBE
55 17370 K| % | % 1 |RTYTr—TIL(258) THREAD TRIMMER CORD
56 17371 * | % | * 1 |REF21—T 7 TUBE 7
57 30186 x| | x| 4 |ARVFEU(FR) CONECTOR PIN (CONVEX)
58 30151 *| % | * 1 |3 LHh/S—(6P) CONECTOR COVER (6P)
59 30185 | % | * 1 |aARI%6P-P)AR CONECTOR 6P.P 1261P
60 30625 * [ ok | ok 2 |\7—TIUZ2T(5N) CUSHION CLAMP (5N)
61 30025 * | k| * 1 |95 TTyiv— CABLE CLAMP WASHER
62 8040 * | % | * 1 |95071k SCREW 9/64X40 L=8
63 31206 K| % | % 1 |95vT1kFvybk NUT 4X0.7
64 31207 * | k| * 1 D20 TIETyv— WASHER
65 30170 x| k| % 1 |95071k SCREW 4X0.7 L=16
66 17031 K| x| * 1 | TE#AS— H/DRIVING SHAFT COLLAR
67 7018 | x| * 2 | TEHS—LIE SCREW  11/64X40 L=2.3
68 30748C | x| x| = 1 |RYY., REFEHALSOLO—FEH) SOLENOID CORD ASSEMBLY

_22_




94901\ %
QUICK BACK

| ‘L
‘\.‘_\““ -
|o
26 24 25 5 4 e |
X ;
(5 “" ( ' 4




949913978 1%

QUICK BACK
™
o == N
No. | H&ES 5 é'? E B2 a4 DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo

1 18405 -[*[*[ 1 [BT,SoLhH/— BT. SOLENOID COVER

2 6333 -|*|[*| 4 [BT,SOLAH/—1E SCREW 9/64X40 L=6.5

3 17150 — | *| % 1 |BT.SOLEER BT.SOL. FIXING PLATE

4 17154 x| x| 1 |BT,SOLEE#ML (L) SCREW 3/8X28 L=28

5 6027-02 | -|[*|[*| 5 [BT,SOLEEMRLEFVF NUT 3/8X28

6 17155 - *[*| 1 |BT,SOLEEL (F) SCREW 3/8X28 L=225

7 18401 -|*[*[ 1 |BT,S0OL(24V) BT. SOLENOID (24V)

8 18408 = *|* [ E{e]WASYE 52/ BT. SOLENOID PACKING
9 90625 - *[*| 2 [BT,SOLE|DvS v— WASHER

10 4135 - *[*| 2 |[BT,SOLFvk NUT 5X0.8

11 18403 -|*[*| 1 |BT,SOLE%%E BT. SOLENOID CRANK

12 18065 -[*|*| 1 |BT,SOLEBEfH1l PINCH SCREW 5X0.8 L=14
13 17151 S EIE: 1 |BT,SOL&E#EHR BT.SOL. CONN. PLATW
14 18407 | *| * 1 BT, SOLE#EIRE 4l STUD SCREW 3/16X32
15 6360 S EIE: 1 [BT.SOLE#ERE LYk NUT 3/16X32

16 4839 - %% 1 [BT.SOLE#ERE 4l L “E” RING

17 17152 - *[*| 1 [FEYASHE L F/REGULATOR SCREW STUD 9/32X28
18 8105 -[*|*| 1 [FEYRAEHE RLFVE NUT 9/32X28

19 4839 —| x| * 1 |EYREESE L ILEH “E” RING

20 10703 - | x| 4 |EYFRESMIEH SPRING WASHER

21 17059 - *[*x| 1 |[RTIVFZHRL SCREW FOR SPRING

22 4135 - x| *| 1 [RFULTZRCFV NUT 5X0.8

23 18413 —| %] % 1 |REYRE TV FEED REGULATOR SPRING
24 4222 - *[*| 1 [RTVTHETF SPRING HOLDER

25 4124 —| %[ % 1 [RTVTHENTFIE SCREW 4X0.7 L=10.8

26 31206 - *[*| 1 |[RTVTENFIEFVE NUT 4X0.7

27 18365 - x| *| 1 |[REF2—T (O CABLE TUBE (7)

28 17156 - | % 1 (7= R1yFH CABLE (2 LINE, 4.8)

29 39295 - *|*| 2 |EBEHF SOLDERLESS TERMINAL
30 39296 - x| * 2 |$EFFo—T TUBE

31 30022 - x| *%| 4 |F—TILUZ>T (3N) CABLE CLAMP

32 8040 -|*|*%| 5 |95 Tt SCREW 9/64X40 L=8

33 30025 - *[*x| 5 [¥4532TkETvIv— CABLE CLAMP WASHER
34 30625 - *| x| 1 |r—=INH352F CUSHION CLAMP

35 30750 —| x| * 1 |#ERNAUR CABLE BINDER

36 30735 | %% 1 |3Lh/N—0GP) CONECTOR COVER [4P]
37 30186 - *| x| 4 |[ARIVEE(FR) CONECTOR PIN (CONVEX)
38 50665 - *|[*x| 1 |[3xs424P-RFR) CONNECTOR (4P,CONVEX)
39 36431 -[*x|*| 1 |BTRAYFE SWITCH BOARD

40 12418 - *[*| 2 [BTRA4YFEHL SCREW 13/64X32 L=9

41 16287 -|*|*%| 2 |BTRAYFEILEITYIv— WASHER

42 39293 -[*|*| 1 |[BTREVARAYF(B) BT BUTTON SWITCH

43 36442 - *|*| 1 [BTRAYFITLAN— RUBBER COVER

_24_




#Hz TR %

WORK CLAMP LIFTER MECHANISM

20-2




WA EFER
WORK CLAMP LIFTER MECHANISM

—
L
o == N
No. | H&ES 5 5'; E B2 a4 DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo

1 30711 -{-[*[ 1 [FL=z7>)o5— AIR CYLINDER
2 30714 -[-[*| 1 [ZWrvyoIL(FLA) A/C KNUCKLE (FL.)
3 30715 K 1 |FL#EFEEY CONNECTG PIN FOR 70714
4 4839 -|*| 2 |FLIEFEE LG “E” RING
5 17165 - =[x 1 |FLIULE—EftiR FL.CYLINDER SET PLATE
6 15007 - -|*| 2 |FLIULH—EtHRLE SCRELW 9/64X40 L=10
7 30717 -1 =% 2 |PUUA—EfHIRZZHRL SET SCREW FOR 17165
8 0038 - =% 1 |FLIULA—BHHRIE(TF) SET SCREW 3/8X28 L=14
9 70566 -[-[*| 4 [BEEEXRI—}) TUBE CONECTOR(STRIGHT)
10 70567 -1 - %l 2 |BEE£EETILR) TUBE CONNECTOR (ELBOW)
11 30740 -|-[*| 1 |[Z7—F2—7 (780L) AIR TUBE (780L)
12 30739 -|-[*| 1 |[Z7—F2—7 (680L) AIR TUBE (680L)
13 18458 -{-[*| 2 [a4Lo9— AIR SWITCH SILENCER
14 18462 -1 -[*| 2 [BEFRKL WOOD SCREW
15 30736 -|-[*| 1 |Z7—F2—7 (500L) AIR TUBE (500L)
16 30727 -{-[*| 1 [Z4152-LFaL% FILTER REGULATOR
17 30744 --[*| 1 |BEE£E/FO=vTL TUBE CONECTOR (NIPPLE)
18 30733 - -*| 1 |EHEt PRESSURE GAUGE
19 30728 - -1 * 1 |97 —1ITZH7vbk WALL BRACKET FOR 30727
20-1| 30729 -|-*| 2 |75 ykiERILE BOLT 6X1 L=12
20-2 | 10599 - -[*| 2 [FSHybitovv— WASHER
20-3| 28578 - -[*| 2 [FS5H7ybiBIDYL v— SPRING WASHER
20-4 | 30730 -1 -{*| 2 |(FSHvbkik+vk NUT 6X1
21 30750 -[-1*| 1 [#ER/2F(CV-100) CABLE BINDER
22 30720-01 | - | - | x| 1 |EEREF-24V AIR SWITCH BODY (24V)
23 30747 -[=[*[ 1 [7—Fi(2) CABLE (2 LINE,6)
24 30186 K 2 |ARYREU(FR) CONECTOR PIN (CONVEX)
25 30735 - =[x 1 |3LAH/—(6P) CONECTOR COVER T6PJ(A)
26 30185 - =[x 1 |3axo%26P-P)(AR) CONECTOR 6P.P 1261P

_26_




NIV H—F
BELT GUARD

— 97 —




NILM—R

BELT GUARD
™
= ol o "
No. | H&ES 5 5'; E B2 a4 DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo

1 17374C | *[*[x]| 1 [R)rH—F £ BELT GUARD COMPLETE

2 17374 * | | * 1 INJLAH—FRIK BELT GUARD BODY

3 30165 *| x| x| 1 |NJLH—FLEH/N— BELT GUARF UPPER COVER
4 1229404 | * | * | * 1 IN)LMH—FLEE£E BELT GUARD SET PLATE

5 13427 x| x|x| 1 |RNJFH—FIE2E BELT GUARD SET PLATE

6 12418 *|®x| x| 2 |NJLSH—FLEH/N—IE SCREW 13/64X32 L=9

7 11162 x| x| x| 2 |NJIFH—RAEKIL SCREW 3.4X36 L=5.4

8 14024 x| x| x| 2 |NJMH—FIE£EL SCREW 3/16X32 L=9.5

9 16287 x| x| x| 2 |NJMH—FIE£EIET Y v¥— |WASHER

10 50103 *|*| x| 2 [LEEiEFvk NUT 3/16x32

11 10561 x| x| x| 2 |RJILFH—FIE(TF) SCREW 11/64X32 L=6.5

12 11142 x| kx| 2 [RIFH—FRILE(F)Tvivy— WASHER

13 17335 * | x| * 1 NN —R#EEN A —K B/GUARD SUPPORT GUARD
14 15081 x| x[*| 2 [#BIA—FKAL WOOD SCREW

15 11142 x| x| 2 [|[WEIH—FKRBLITVvIv— WASHER

16 11830 x| x[*| 1 [##BIA—F1EHRL THUMB SCREW 9/64X40 L=5.8
17 13429 x| x| x| 1 |NJILMH—REBEIR SUPPORT PLATE

18 15081 x| x| 2 |fEBEIRAKAL WOOD SCREW

19 11142 x[x|[*]| 2 [#HEIRARRLTVIv— WASHER

20 17529 x| x| x| 1 |RHEBXZE SYNCHRONIZER SUPPORT
21 37102 * | k| % 2 |BRHEBZAEFYE NUT

22 30046 x| x| x| 1 |7P—RERL SCREW 4X0.7 L=4

23 31208 *| x| x| 1 |7—RRILETYIv— WASHER

24 31206 x| x| 1 |[FP—RELLEFVE NUT

25 31613 x| x| x| 1 |3—Fo957F CORD CLAMP

_28_




TR 1
ACCESSORIES 1




fTeam 1

ACCESSORIES 1

—
L
o o .o ol N
No. | H&ES 5 S,'; E 1B a4, DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo
1 17037 * | % | % R EEES OIL PAN
3 17346 * [ x| % 1 |BREIAR MOVING KNIFE
4 20226-02 | x| * | 1 |5FE—iB%(L£43(0.6mm) TENSION SPRING (0.6)
5 17340 ® | % | % 1 |EEAR STATIONARY KNIFE
6 30736 - -] * 1 |ZT7—Fa—7(A) 500L AIR TUBE (500L)
7 30739 - -] % 1 |ZT7—Fa2—7 (D) 680L AIR TUBE (680L)
8 30740 - -] % 1 |ZT7—Fa2—T(E) 780L AIR TUBE (780L)
9 30196 ® | % | % 1 |IRAYFZE BUTTON SWITCH PLATE
10 15081 x| x| x| 2 |[SIRAvFRERKL WOOD SCREW 4
11 30195 ® | | * 1 |#IRAYF BUTTON SWITCH
12 30198 ® | | * 1 [7—JIILEtEF-sw) CABLE
13 60466 * | % | * 1 |axrv4%(15P) CONNECTOR:ELP-15V(JST)
14 60479 * | x| * 1 |[AR95H/\— CONNECTOR COVER 15P
15 60543 x| -] - 2 ([aARFGREV(FR) PIN:LLM-01T-1.3E(JST)
60543 —|*|*| 4 |axrsEEL(FR) PIN:LLM-01T-1.3E(JST)
16 30748 — | *| * 1 |5—JIL(TB-SW) CABLE
17 30184 | *| * 1 AR5 @P-P) AR CONECTOR [4PJ(CONCAVE)
18 30735 - *| * 1 |[aR95Hh/\— CONNECTOR CAP
19 30187 - *|*%| 4 |AaRHEEL(AR) CONECTOR PIN (CONCAVE)
20 30748 —| %] * 1 |—7IJL(BT-SOL) CABLE
21 30185 —| *| * 1 |aAxr9%(6P:P) AR CONECTOR 6P.P 1261P
22 30735 | *| * 1 |[aAR9%Hh/\— CONNECTOR CAP
23 30186 - %] - 2 |[aRYRED (FR) CONECTOR PIN (CONVEX)
23 30186 ok 3 |[ARYEFEU(FR) CONECTOR PIN (CONVEX)
24 30748C * | x 1 |&R9Y, RiFLSoLa—F #f CABLE CORD ASSEMBLY
25 30727 - - * 1 |45 LF¥alL—4 FILTER REGULATOR
26 30733 - - * 1 |EHE PRESSURE GAUGE
27 70566 K 1 |BEEEEXRMN—M TUBE CONECTOR(STRIGHT)
28 30744 - - * 1 |FO=v7IL TUBE CONECTOR (NIPPLE)
29 30728 - - * 1 |9A—ILTS5 vk WALL BRACKET FOR 30727
30 30729 - -] * 2 (TS5 ykERILE BOLT M6X1 L=12
31 10599 -1 =% 2 |FZHvbiETvie— WASHER
32 28578 - =% 2 |FZHvbEETYIv— SPRING WASHER
33 30730 -1 -*| 2 [|(FS5Hvybirvk NUT M6X1
34 30720-01 | - | - | * 1 |EBHF-24V AIR SWITCH BODY (24V)
35 70566 -1-[*| 2 [BE£EXRIN—F) TUBE CONECTOR(STRIGHT)
36 18458 -1-[*| 2 [Ha4Lo9— AIR SWITCH SILENCER
37 70567 - -] * 1 |BE£ETIILR) TUBE CONNECTOR (ELBOW)
38 18461 - - * 2 |BHEFARRL WOOD SCREW
39 30747 - - * 1 |5—=TIL2#) CABLE (2 LINE,8)
40 30186 Sk 2 |aARYEEU(GFR) CONECTOR PIN (CONVEX)
41 30750 - -] * 2 |#EER/ AR (CV-100) CABLE BINDER
42 39298 ® | % | % 1 |#tEFRAyFaRy4E CONNECTOR
43 39299 x| x| x| 2 [|aRvEE PIN CONTACT

_30_




fTEm 2
ACCESSORIES 2




tEm 2
ACCESSORIES 2

—
L
No. | MBS | |o|b| Ex
o [ mPARETS oldlS 24 DESCRIPTION
PARTS NO. | F| 5| &| QTY
0| oo| oo
1 25649C | * | * | * 1 [F5A4/\— (&) SCREW DRIVER COMPLETE
5 19462 * | % | * 1 |AAFRLUF(0X11) DOUBLE HEAD WRENCH
6 10747 * | % | * 1 |RELVF (1/16) HEXAGONAL WRENCH (1/16)
7 19457 ® | % | % 1 |RALYF (2.5mm) HEXAGONAL WRENCH (2.5 mm)
8 19458 * | % | * 1 |RAELYF (3.0mm) HEXAGONAL WRENCH (3 mm)
9 19459 * | % | * 1 |RALYF (4.0mm) HEXAGONAL WRENCH (4 mm)
10 17320 | *x|*x| 6 [REY BOBBIN
11 NO118 *|*| x| 3 |[4tDPX17 #18 NEEDLE DPX17 #18
12 8132-A | x| *| * 1 B ACCESSORY BAG
13 8124 * | % | * 1 |[EZ—JLAN—(K) VINYL COVER
14 11193 * | % | * 1 |RCK) OlIL
15 8125 * | x| % 1 [BEL OILER
16 19465 * | k| * 1 |R&EEwEYk BOBBIN WINDER COMPLETE
17 17082 * | x| - 1 [K&Y(Tvo+E) 5000 CHAIN (500 M/M) WITH HOOK
18 17081 *| % | - 1 |BREIFEYr KNEE LIFTER COMPLETE
19 35254 * | % | % 1 |R3iLtybk THREAD STAND COMPLETE
T a iR OPTIONAL PARTS
20 17227C * | %[ % 1 |EH CLOTH EDGE GUIDE COMP.
21 17227 * | x| % 1 | EHRK CLOTH EDGE GUIDE PLATE
22 17228 * | k| * 1 |EER—5— CLOTH EDGE GUIDE ROLER
23 17229 * | x| 1 |ERO0—>—EB4Hl CLOTH EDGE GUIDE SCREW
24 7047 *| x| x| 2 |FEHRL SCREW 9/64X40 L=12
25 30025 x| x| 2 |ERILETYIY— WASHER

_32_




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.p./

tAO—3IL %A EH

T273-0018 FEE MBI HRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(EREX)
Parts No. PB63700 (0119)
Rev. 1



